
The Official Magazine of the Central States Water Environment Association, Inc.

Winter 2007www.cswea.org • Wisconsin • Illinois • Minnesota

Central States Water 
Environment Association

3809 Shenandoah Dr.
Crystal Lake, IL 60012

CHANGE SERVICE REQUESTED

CSWEA Receives WEF’s 
Outstanding Member  
Association Award

http://www.cswea.org


http://www.wilo-emu-usa.com


Winter 2007 • CSWEA �

w
w

w
.csw

ea.org

http://www.cswea.org
http://www.cswea.org
http://www.cswea.org
http://www.epd.engr.wisc.edu
http://www.foth.com


FEATURES

DEPARTMENTS

Published by:

Tel: (866)985-9780 / Fax: (866) 985-9799
www.kelman.ca

Managing Editor: Cheryl Parisien, cheryl@kelman.ca
Design/Layout: Jackie Vitug
[...]
compared to the actual maximum and 
firm pumping capacities installed in 
each station.

The results of the capacity analysis 
(see Table 1) identified a substantial 
range in the relative status of the 17 
pumping stations. The present maximum 
pumping capacities ranged from 83% to 
359% of the benchmark values, and the 
present firm pumping capacities ranged 
from 50% to 359%. For the 20-year 
future scenario, the existing maximum 
pump capacities were 67% to 159% of 
the benchmark, and the firm capacities 
were 40% to 159%.

Physical condition was another 
important consideration in evaluating 
the MMSD pumping stations. Four 
mission-critical categories were 
considered for each facility, and each 
category was evaluated by MMSD staff 
using a five-point scale:
a)	 Condition of mechanical systems, 

including pumps, motors, screens 
and valves

Inside a typical MMSD pumping station.

Planning the Future for Wastewater 
Pumping Stations in Madison

B y  N e d  W.  Pa s c h k e ,  P E  a n d  M i c h a e l  E .  S i m o n ,  P E ,  M B A

CSWEA • Winter 200726



b)	 Condition of electrical systems, 
including power supply, controls and 
instrumentation

c)	 Condition of building and structural 
components, including sump, dry-
well, and access

d)	 Redundancy of power supplies, 
including the relative independence 
of dual electric feeds and/or on-site 
generation.

A criticality factor was also applied 
to each of the pumping stations. The 
criticality factor (a numeric value ranging 
from one to two) represented the overall 
importance of the facility and the severity 
of impacts associated with a possible 
failure. Elements of station criticality 
included flow volume, number of tribu-
tary stations, available length of down-
time before occurrence of backups, and 
availability of alternative flow routes.

The results of the capacity, condition 
and criticality assessments (see Table 2) 
provided a useful comparison of the 
MMSD pumping stations, and set the 
stage for identifying specific alternatives 
for future improvements.

Recommended projects
The evaluations of capacity, condition 
and criticality helped MMSD to quantify 
the strengths and weaknesses of each 
station, and to rank the 17 stations 
based on their improvement needs. The 
system-wide interactions between the 
different stations, interceptors and force-
mains were also considered, to identify 
where and how specific improvement 
projects should be combined.

Ultimately, 62 projects were identi-
fied and prioritized throughout the 
collection system, representing a total 
estimated investment of $84 million (in 
year 2000 dollars) over 20 years. These 
recommended projects were organized 
into five-year windows, and tracked by 
timing, cost, driving force (i.e. capacity, 
condition, or both), and drainage basin.

One of the largest initial projects 
focused on three of MMSD’s large 
central pumping stations. Pumping 

Table 2: Assessing the stations by capacity, condition and criticality.

Table 1: Evaluating peak and firm pumping capacities.

Winter 2007 • CSWEA 27

w
w

w
.csw

ea.org

http://www.cswea.org
http://www.pvschemicals.com
mailto:dbrandt@pvschemicals.com


Stations No. 1 and No. 2, located on 
opposite ends of the central isthmus, 
and Pumping Station No. 10 on the 
east side, were rated as facilities with 
the highest overall needs for improve-

ment. With high criticalities, aging 
electrical equipment, and limited peak 
pumping capacities, the three stations 
were targeted for major rehabilitations, 
including expanded pumping capaci-

ties and complete replacement of their 
mechanical and electrical systems.

A related issue was an 87-year-old, 
semi-retired 3.5-mile cross-town force-
main, in poor condition and used only 
intermittently for limited flow diversions 
between the east and west sides of 
the collection system. Considering the 
desirability of adding greater flexibility 
and redundancy into the collection 
system, a new, enlarged cross-town 
forcemain was recommended to work 
in tandem with the upgraded pumping 
stations. By coordinating the design 
of the pumping stations with the new 
cross-town forcemain, the new system 
allows for central Madison wastewater 
flows to be diverted in either direction 
to reach the treatment plant during 
high flow events or emergencies.

Looking back  
on the first five years
As of 2007, construction has been 
completed for nearly all the projects 
recommended for the first five-year 
period. This phase included the 
successful completion of the highest 
priority projects across the collection 
system, including the rehabilitation 
of the three large pumping stations, 
construction of the new cross-town 
force main, installation of redundant 
power feeds and larger firm capacity 
equipment at specific stations, multiple 
interceptor relief and replacement 
projects, system-wide telemetry 
improvements and creation of a system-
wide dynamic flow model.

The collection system facilities 
plan created a strategic source of 
information for MMSD to help prioritize 
needed improvements. It also provides 
an ongoing framework for regular 
planning updates as improvements are 
completed and as new challenges arise. 
MMSD continues to use the outcome of 
the facilities plan as a guide to drive its 
capital budget process, and is updating 
the plan for the next five-year period. 

Ned W. Paschke, P.E. is program 
director for the University of 
Wisconsin-Madison Department 
of Engineering Professional 
Development.

Michael E. Simon, P.E., MBA is 
Assistant Chief Engineer and 
Director of Planning for the Madison 
Metropolitan Sewerage District.

“Considering the desirability of adding  
greater flexibility and redundancy into the 

collection system, a new, enlarged cross-town 
forcemain was recommended to work in 

tandem with the upgraded pumping stations.”

CSWEA • Winter 200728

http://www.trotterandassociates.com


http://www.airvac.com


Longtime CSWEA and WEF member Bill Boyle 
was awarded an Honorary Membership by WEF 
at WEFTEC ’07 in San Diego. WEF bestows 

very few honorary memberships and recognizes 
individuals who have proven their preeminence 
in the fields of activity encompassed by Water 
Environment Federation objectives*. The recipient 
of this honor shall: be elected for life, be awarded 
a plaque by the federation, pay no federation dues, 
and receive, without cost, those publications of the 
federation that the house designates.  Bill’s career 
has spanned over 45 years of dedicated service. 
While most of us are familiar with Bill’s involvement 
within CSWEA, he has also been a dedicated 
contributor and leader in WEF, WERF, ASCE and AAEE, in addition to educating 
thousands of undergraduate and graduate students in environmental engineering.  

To further honor Bill Boyle for his many years of service to the profession and as 
a leading educator in the civil and environmental engineering fields, the Central 
States Water Environment Association has created a new award category, the 
Bill Boyle Outstanding Educator Award. This award will be bestowed each 
year at the Annual Meeting to the member who best exemplifies the commitment 
to education and the advancement of technical knowledge in the field of water 
and wastewater engineering.  The Bill Boyle Outstanding Educator Award 
recognizes accomplishments in the education and development of future water 
environment professionals by educators at all levels, from primary grades through 
graduate students. This award honors Professor William C. Boyle, a professor 
emeritus of environment engineering at the University of Wisconsin, Madison where 
he served as mentor to many CSWEA members. Beyond his role as educator, 
researcher and mentor, Bill Boyle has served the Central States Water Environment 
Association throughout his career as a tireless promoter of ongoing education and 
training and a facilitator of many successful technical programs and events. 

WEF Objectives:
•	 Advance the fundamental 

knowledge of the water 
environment, its basic qualities, 
and physical laws governing its 
interaction with other aspects 
of the environment and with 
the aesthetic, economic, and 
biological needs of the Earth's 
inhabitants. 

•	 Advance the knowledge and 
technology in the design, 
construction, operation and 
management of water quality 
systems and facilities. 

•	 Increase the knowledge and 
understanding of the Earth's 
water environment, and 
encourage and promote action 
necessary for its enhancement. 

•	 Develop and implement 
effective delivery mechanisms to 
rapidly disseminate knowledge 
concerning the water 
environment to members and to 
other interested parties. 

•	 Promote sound policy in 
matters relating to the water 
environment. 

•	 Improve the professional status 
of all personnel engaged in 
any aspect of protecting and 
improving the Earth's water 
environment. 

•	 Strengthen and build alliances 
with organizations throughout 
the world incorporating 
members of all professions 
dedicated to the preservation 
and enhancement of water 
quality and water resources. 

•	 Stimulate public awareness 
of the relationship of water 
resources to the public welfare 
and the need for pollution 
prevention, resource recovery, 
preservation, conservation, and 
reuse of water resources. 

•	 Serve the international 
community of water 
environment professionals.

Professor Bill Boyle Honored by 
WEF & CSWEA

CSWEA • Winter 200730

http://www.mesimpson.com


Plant Profile

The Willmar is the Kandiyohi County 
Seat, and is located approximately 
100 miles west of the Twin Cities. 

The wastewater treatment facility serves 
the City of Willmar (population 18,488) 
and the Eagle Lake Sanitary District 
(population 961). Developed areas sur-
rounding Eagle Lake, Willmar Lake, and 
Foot Lake lie inside the service area.  
The wastewater treatment facility also 
treats discharges from Jennie-O Turkey 
Store, approximately 40%, 60% and 
30% of the average annual flow, BOD5 
loading, TSS loading, respectively origi-
nate at the two JOTS locations.

The original plant, constructed in the 
1930s, has had many upgrades with 
the first being in 1960 then 1980, 1988 
and 1996.

The existing treatment facility consists 
of a mechanical bar screen, aer-
ated grit chamber, fine rotary screens, 
four primary sedimentation clarifiers, 
roughing/trickling filter followed by 
32 rotating biological contactors, two 
secondary clarifiers and the chlorina-
tion unit. Biosolids treatment includes a 
gravity thickener, two anaerobic primary 
digesters, two secondary digesters and 
a 1.9 mg biosolids storage facility.

The system also includes three odor 
control units. An Earthen Biofilter treats 
odors from the roughing/trickling filter. 
As of 2005, the existing collection system 
included 1,709 manholes and 93.5 
miles of ranging in diameter from eight 
to 38 inches. The city also maintains 16 
lift stations within the city service area 
and nine county-owned stations around 
Eagle Lake. The wastewater treatment 
facility discharges its effluent to County 
Ditch 46, which eventually discharges to 
the Minnesota River.

The existing plant design summary is 
as follows:
Design Flow: 5.04 MGD
Peak Design Flow:  8.64 MGD
Average BOD5 Loading: 10,800 ppd
Average TSS Loading: 13,500 ppd

Design Population: 15,900
Design Equivalent Population: 63,500
	 (with industrial load)
Effluent BOD5 Standard: 25 mg/L
Effluent TSS Standard: 30 mg/L
Effluent Fecal Coliform Limit:  
	 200 per 100 ml

The city has agreed to construct 
a new treatment facility that will be 
designed and constructed to be opera-
tional in the fall of 2010. The estimated 
project cost is $80,000,000.

The project:
The relocation of the 70-year-old 
WWTP, because of the existing WWTP’s
•	 Inability of the existing treatment 

process to meet the city’s regulatory 
requirements.

•	 Continued aging of the outdated 
(failed) treatment technology.

•	 Continued city growth resulting in 
increase flows and loadings.

•	 Upcoming regulatory changes in 

The City of Willmar, Minnesota 
Wastewater Treatment Facility

water quality associated with the 
Minnesota River.

The new plant proposed plant design 
summary is as follows:
Designed Flow: 5.24 mgd
Peak Design Flow:	 27.36 mgd
Average BOD5 Loading: 14,679 ppd
Average TSS Loading: 9621 ppd
Average TKN Loading: 2548 ppd
Average TP Loading: 567 ppd
Effluent BOD5 Standard: 15 mg/L
Effluent TSS Standard: 30 mg/L
Effluent NH3 (Dec-Mar): 5 mg/L
Average TP Standard: 1 mg/L
Effluent Fecal Coliform Limit: 
	 200 per 100 ml

The new wastewater treatment 
facility will have water quality benefits 
of less phosphorus, less nitrogen, less 
ammonia, less oxygen demand and no 
chlorine. The new design is anticipated 
to be serviced by the end of the facilities 
planning period (year 2030). 

Winter 2007 • CSWEA 31

w
w

w
.csw

ea.org

http://www.cswea.org


Optimize Activated $ludge: 
A Focus on Efficiency and Technology

Be sure to attend CSWEA’s 13th Annual Education semi-
nar, April 1, 2008 (no fooling!) at the beautiful Monona 
Terrace in Madison Wisconsin. This year’s program 

explores efficiency and optimization of the activated sludge pro-
cess. Wastewater operators, plant managers, process control 
specialists, engineers, plant designers, equipment suppliers, 
regulators, educators and students are encouraged to attend as 
this program will provide the very latest information on process 
optimization, energy efficiency and other factors related to the 
activated sludge process. (Regulatory agency and P.E. continu-
ing education contact hours will be awarded.) Registration and 
lodging information is available at www.CSWEA.org. Below is 
the tentative program:

Monday, March 31, 2008: All attendees are invited to meet 
the seminar speakers at a pre-conference reception at the 
Monona Terrace, from 5:30-7:00 p.m.

Tuesday, April 1, 2008: 
Optimize Activated $ludge: A Focus on Efficiency and 
Technology

8:00-8:10 a.m.
Introduction and Welcome 
Dennis Lindeke, President CSWEA

8:10-8:50 a.m.
1.	History and Applications of Activated Sludge
Dr. Wes Eckenfelder, AquAeTer, Inc., Brentwood, TN
The activated sludge process was developed in England in 
1915. During the early period, process design was empirical 
(lbs BOD/1,000 ft3/day and ft3 of air/gallon). These criteria 
did not distinguish between the types of wastewater. In the late 
1950s and ’60s, several kinetic models were developed such 
as, Eckenfelder, McKinney, McCarty, Busch, and Grau. This 

provided lively discussion at the annual Purdue conferences. 
The causes of filamentous bulking were defined in the 

1970s and early 1980s (Grau and Jenkins). With the pas-
sage of the water quality act in 1972, data was developed on 
specific industrial wastewaters. Several specific applications 
are presented in this paper including design and operation for 
a multi-stage high energy treatment of a bleached kraft pulp 
and paper mill wastewater, including mixed liquor refloccula-
tion; the effect of high TDS on sludge quality and organic 
removal for organic chemical wastewater; effluent suspended 
solids controlled in a multi-product organic chemicals plant 
wastewater; and the design of an aerobic selector for a high-
strength pulp and paper mill wastewater.

8:50-9:35 a.m.
2.	Aeration Systems –  Past, Present and Future and 
What to Expect from Aeration System Upgrades
Dr. Michael K. Stenstrom, UCLA,  
Los Angeles, CA
Aeration usually consumes about 50% of a treatment plant’s 
energy budget. Rapidly increasing energy costs and the inter-
est in the reduction of green house gas emissions is forcing 
treatment agencies to reconsider their aeration methods. Fine 
pore diffusers, which are now available in third-generation 
models are attractive alternatives to conserve energy. The 
energy savings of upgrading will depend on site specific condi-
tions and involve trade offs among capital costs, savings and 